SPARE PARTS LIST

PAGE 1

MODEL NO. JS1300

ITEM PART NO. DESCRIPTION QTY NOTE

001 792744-3 CENTER BLADE

002 792742-7 SIDE BLADE R

003 257705-5 SLEEVE 5

004  792743-5 SIDE BLADE BJS1300RFE
005 152663-9 Cutting Head Complete

[

006 266268-0 HEX. SOCKET HEAD BOLT 10-24UNC
007 317419-9 GEAR HOUSING

008 266050-7 Onmetszo csavar M4x30

009 645253-0 Zajszuro kondenzator 645253-0*

010 125111-1 Bearing Ass'y

011 2858027  Csapagyfedél 19-33 285802-7

012 2672235  FLAT WASHER 10

013 324066-9  SPINDLE

014 2111299  Golyéscsapagy 6201DDW 211129-9
015 2110146  #Goly6scsapagy 606 211014-6*

016 226133-5 Fogaskerékpar

017 267017-8 Lapos Alatét 8 267017-8 HK1
018 257010-0 Gyuru 12 257010-0

019 227010-4 Spur Gear 36

020 240022-0 Ventillator

021 685700-9 Szivacsgumi lemez 6855700-9

022  152910-8 Hajtdbmuhéaz

023  210007-0 Golyéscsapagy 608VV 6902DW*

024  517374-7 ARMATURE ASS'Y 220-240V
INC. 20,23,25,26,44

R R RRRPRRPRRPRRPRRRPRRPRPRERRERRREROR®RRRR

025 681636-0 Szigetelo alatét 9521NB/4304T/
026 211021-9 Golyéscsapagy 607LLB

027  421479-6 Gumi gyuru 19 9541/9542*

028 416993-5 Légterelolap

029 266147-2 Onmetszo csavar M4x55

030 633484-3 FIELD 220-240V

031 417625-7 Akasztohorog*

032 450718-7 MOTOR HOUSING new
033 819063-3 MAKITA cimke*

034 852518-5 NAME PLATE JS1300

035 643971-4 BRUSH HOLDER JS1300

036 191962-4 Szénkefe CB-419 (CB-406, CB-40
037 665865-3 Power supply cord 1.0-2-2.5

038 682566-8 Kébelvédo

039 687052-4 Kébel-fesziltségmentesito 6870

040 265995-6 Onmetszo csavar M4x18*

041 6512962  SWITCH (Single-Variable)

042 158710-4 HANDLE COVER COMPLETE new
043  265999-8 #Onmetszo csavar M4x25

044  253139-0 Tavtarté Alatét 8 253139-0

045 643972-2 BRUSH HOLDER (w/Choke Coil)
046  262087-2 Gyuru

047  265999-8 #Onmetszo csavar M4x25

048 257705-5 SLEEVE 5

049  442136-3 Tomités 6826/27

A0l 783215-1 "HEX. WRENCH 5/32™"
BO1 125112-9 Shear Head Ass'y
INC. 1-6,48

P RRPRPNRPRRPRPRRNRPRRPRPRPRRPRRPREPRELRERNRRERER




SERVICE DRAWING

PAGE 1

MODEL NO. JS1300

Lzt

O




